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This laboratory 1s national legal metrological verification institute. Authorization certificate No. (2024) 10062.
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The value of the standards measuring instruments used in the calibration is traceable to the national standards/measurement standard.
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Reference document for the Verification
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Measurement Standards used in this Verification

- = T
2% AR BRESH/BMARFRE | o pume HRME
/RHBEE
f R | (1x10~40) Gy Ure1=5.0% (k=2) [2016) HBIFERIE [ 2029-03-24

REER EFEB1045
FEH={UE
Main Equipment of Measurement used in the Verification
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Note: The results are only responsible for the items verified.
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This certificate will be invalid without official stamp.
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This certificate shall not be copied partly without the written approval of the laboratory.
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Verification Results
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